
 
 
 
 
 
 
 
 
 
 

THE USE OF LIFE CYCLE ASSESSMENT IN THE 
SELECTION OF WATER TREATMENT PROCESSES 

 
 
 
 
 

Final Report to the 
Water Research Commission 

 
 
 
 

by 
 
 
 

E Friedrich and CA Buckley 
 
 
 
 
 

Pollution Research Group 
School of Chemical Engineering 

University of Natal 
Durban 4041 

 
 

WRC Report No 1077/1/02 
ISBN No  1 86845 858 X      March 2002 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Disclaimer 
 
This report emanates from a project financed by the Water Research Commission (WRC) and is 
approved for publication. Approval does not signify that the contents necessarily reflect the views 
and policies of the WRC or the members of the project steering committee, nor does mention of 
[...]
The uncertainties associated with the methodology for the inventory and the impact assessment 
phase are related to processes in which different value choices are introduced. Most notably, 
allocation (see Friedrich, 2001, Appendix 1, for the theoretical background on allocation) is one 
of these processes and Finnveden (2000) argues that multi-input allocation may be difficult to 
solve even if there is agreement on the guiding principles. A classical example illustrating this 
point is an incinerator of municipal waste, which receives a multitude of wastes and produces a 
number of pollutants. If one has to allocate the dioxins to the different inputs, two methods are 
available. In the first method dioxins are allocated according to the chlorine content of the input 
and in the second method they are allocated according to carbon content (or calorific value). 
Both methods are based on the guiding principle of natural science based causality, both are 
equally valid, however, they produce totally different results. Since the formation mechanism of 
dioxins is not well understood (Wikstrom et al., 1996 in Finnveden 2000), the only criteria for 
choosing between these methods is the suitability with regard to the scope and goal of the 
study. This suitability has to be decided by the researcher on no real scientific grounds. As a 
result, it must be acknowledged that methodological choices introduce uncertainty in the results 
and that these choices are influenced by culture, frames and paradigms (Finnveden, 2000). One 
way to overcome this problem is standardisation (Consoli et al., 1993 and ISO 14040, 1997). 
 
LCA relies on other scientific disciplines for data and methodologies like, for example, 
toxicology, climatology, chemistry etc. If science does not provide the answers to certain 
questions (e.g. the mechanism for the formation of dioxins is not known) it is clear that this will 
impose limitations on LCAs depending on this data. However, this is a problem shared by all 
other environmental tools. 
 
In summary, LCA has a series of shortcomings and limitations, most notably related to data 
gaps, data quality and value-choices. In spite of these limitations, this tool is valuable because 
of its unique cradle-to-grave approach, which makes it irreplaceable by any other tool. 
 



 

 14

2.7.2 South African Limitations and Constraints 
 
Data availability and quality is a common problem for the studies done by academia and 
research institutes so far in South Africa. With regard to availability of data, there is a general 
reluctance by South African companies to provide input data for LCA studies. This reluctance 
may be explained by the fact that managers in different companies are not sensitised to LCA 
and the data requirements of this method. Therefore, few companies have data in the format 
that can be used in an LCA and usually it is time and effort consuming to compile this data. 
Another factor, which may explain the reluctance of companies to release environmental data, is 
historical and originates from the high protectionism South African companies enjoyed in the 
past.  
 
All the commercial LCA software tools and databases have been developed overseas and 
present the LCA researcher with the problem of applying the data collected elsewhere to the 
South African situation. This can introduce a margin of error, because data between countries 
and continents differ due to different factors, in particular different technologies and regulations. 
However, because of the lack of data for South Africa, LCA practitioners in this country do not 
have any option other than to use overseas data. Similar problems are faced not only by South 
Africa, but also by some of the developed countries.  
 
Another major problem, which is specific to South Africa, is the relevance to this country of the 
assessment step in the LCA methodology. The impact categories in which environmental effects 
are categorised (e.g. global warming, stratospheric ozone depletion, human and 
ecotoxicological impacts, acidification, eutrophication, etc.) have been developed for the 
European and the USA situation. Impacts considered not important in the Northern Hemisphere 
are of major importance for this country. For example, South Africa is a water scarce country, 
consequently water, as a resource, is very important. However, although there is a growing 
acceptance that there is a global water and water quality shortage, this is not reflected in the 
established LCA methodology. The same is valid for water salination and soil erosion. 
Therefore, there is a need to adapt the methodology to include local environmental priorities and 
small steps are being taken in this direction. 
 
A further South African problem is the lack of critical review capacity in South Africa. It is 
important to have a critical review for any study, which is designed to be published. Because the 
LCA community in South Africa is small and most of the studies done were for internal 
consumption, the critical review step was not performed very often. However, with the increasing 
use of LCA, the need for critical reviewers is increasing. 
 
In spite of these limitations it is expected that the demand for LCA type of studies will grow in 
South Africa. This development is predicted because environmental LCA information is required 
in order to access export markets in most of the developed countries. Not only the quantity but 
also the quality of these studies is expected to rise since they will have to comply with 
international standards. It is believed that if South African products are to be marketed 
internationally and specifically exported to first world countries, LCAs need to be performed as 
prescribed, for example, by EU legislation, the international customer, etc. (Stinnes et al., 1996). 
Therefore it is important to draw attention to the environmental problems specific to this country 
and to incorporate them in the LCA methodology. 
 



 15

CHAPTER 3 
BACKGROUND TO WATER TREATMENT PROCESSES 

 

 
This chapter introduces two different technologies for producing potable water. The first one is the 
conventional technology and it is currently employed at Wiggins Waterworks, a waterworks of 
Umgeni Water situated in Durban. The second technology is based on the use of membrane 
ultrafiltration and currently a pilot study using this technology is taking place at Wiggins Waterworks 
in collaboration with the Water Technology Group (Dr. Pillay), ML Sultan Technikon and the Institute 
of Polymer Science (Dr. Jacobs), University of Stellenbosch.  
 
A framework for the comparison of these two technologies taking into account the three main life 
cycle stages of a waterworks and the processes for each technology is presented in Fig. 3.1. 
 
 

 

 

 

 

 

 

 

 

 
 
 
Figure 3.1: Comparison of two technologies for producing potable water 
 
3.1 The Conventional Technology (Wiggins Waterworks) 
 
Wiggins Waterworks is one of the eleven waterworks of Umgeni Water. It is situated in the Durban 
Metropolitan Region in the area of Cato Manor. This waterworks was commissioned in August 1984 
and the initial capacity was 175 ML/day. In 1995, following an expansion, this capacity was raised to 
350 ML/day, but during the study period an average of about 200 ML/day potable water was 
produced. A system of tunnels and pipelines supplies the raw water from the Inanda Dam and 
gravity is used for the transportation of the incoming water.  
 
The raw water enters the waterworks through the intake tower and flows through an aeration tank. 
The tower eliminates surges in the waterflow and the aeration tank is only operated when 
necessary. After the aeration tank, the water passes through a covered concrete channel into a pre-
ozonation tank. The addition of chemicals follows the pre-ozonation operation and dosing facilities 
exist for lime, polymeric coagulant, bentonite, sodium hypochlorite, chlorine and powdered activated 
carbon (PAC). Passing the water over weirs enhances the mixing of water and chemicals. The 
water then flows into 4 banks of pulsator clarifiers. The clarified water is directed into 24 rapid 
gravity filters after which it is passed through the intermediate ozonation tank. It is chlorinated 

Conventional  Technology  

Construction Stage 

Decommissioning Stage 

Operation Stage 
 
preozonation, addition of chemicals, 
coagulation, flocculation, 
sedimentation, filtration, ozonation, 
chlorination 

Membrane Technology 

Construction Stage 

Operation Stage 
 
prefiltration, membrane ultrafiltration, 

chlorination (different as previously)  

 

Decommissioning Stage 



 16

before flowing into two storage reservoirs from where it is distributed. The sludge from the clarifiers 
is directed to the homogenisation tank after which it enters the sludge plant. The washwater from 
the filters is directed through a sand trap to the washwater recovery tanks from where the clear 
water is recycled to the head of the waterworks and the settled solids are pumped to the 
homogenisation tank (Mr. Thompson, personal communication, 1999). An illustration of the overall 
process is presented in Fig. 3.2 and more details are presented in Friedrich (2001). 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

     Source: Umgeni Water’s Public Affairs Department 

Figure 3.2: Process flow chart for the conventional technology  
 
Each step in the treatment of water is monitored via a computer system. The quality of water is 
monitored at the beginning of the works when it is still raw water, after the chemical additions, after 
filtration and the final water is also checked. In-line pH, turbidity, dissolved oxygen and temperature 

RAW WATER

DIVISION BOX

STATIC MIXERS

4 PRE-OZONATION 
CONTACT TANKS

FLASH
MIXING AND

FLOC 
CONDITIONING

4 CLARIFIERS

24 RAPID
GRAVITY FILTERS

2 INTERMEDIATE
OZONE CONTACT

TANKS

STORAGE
RESERVOIR

CHEMICAL
STORAGE

AND
MIXING

LIQUID
OXYGEN

OZONE
PRODUCTION

BACKWASH
STORAGE

TANK

SODIUM
HYPOCHLORITE

PLANT

PUMP STATION

PUMPED TO 
MUNICIPAL
BULK 
RETICULATION

GRAVITATED
TO MUNICIPAL
BULK 
RETICULATION

PRE-OZONATION

PA
C

B
E

N
T

O
N

IT
E

C
O

A
G

U
LA

N
T

L
IM

E

C
H

LO
R

IN
A

T
IO

N

PRE-OZONATION
BYPASS

WASHWATER
RECOVERY TANKS

SAND
TRAP

HOMOGENISATION
TANKS

DAF UNIT
GRAVITY

THICKNER

THICKENED
SLUDGE SUMP

HOLDING TANK CENTRIFUGES

BATCH RELEASE
TO MUNICIPAL
SEWERS DURING
OFF-PEAK PERIODS

TRANSPORTED 
TO LANDFILL
SITE

SLUDGE

SLUDGE

WASHWATER



 17

meters monitor raw water quality. Since the quality of incoming water varies widely, additional 
facilities exist at the head of the works (before pre-ozonation) to dose powdered activated carbon, 
bentonite and chlorine (as gas or as sodium hypochlorite) in order to deal with low quality incoming 
water. 
 
3.2 The Membrane Technology  
 
In order to compare the environmental burdens resulting from the conventional process employed at 
Wiggins Waterworks with a membrane process producing the same quantity of potable water of the 
same quality, a virtual membrane plant had to be designed. This design was based on the 
information gathered from the membrane pilot plant situated at Wiggins Waterwoks. 
 
3.2.1 Membrane Technology 
 
The local capillary ultrafiltration membrane technology involved in this project has been documented 
in a series of publications such as Jacobs and Leukes (1996), Jacobs et al. (1997) and Pryor et al. 
(1998). So far this technology has been employed only on a small scale and in essence it is based 
on a low pressure (ultrafiltration) membrane operation. The capillary membranes used for the 
ultrafiltration pilot plant were manufactured by researchers at the Institute for Polymer Science, 
University of Stellenbosch, using a protocol documented by Jacobs and Leukes (1996). The 
polysulfone membranes have a well defined internal skin, but have no external skin. The microvoids 
in the membrane are narrow-bore and extend the full width of the membrane. The capillaries have 
an internal diameter of about 1.2 mm and an external diameter of about 1.9 mm. These membranes 
are cut to a given length, usually about 1.2 m and packed in netting covered bundles. The bundles 
are then inserted into a 90 mm PVC pipe forming a module. The ends of the modules are sealed off 
and at the same time the ends of the membranes are fixed, using a urethane-based epoxy which is 
poured into a mould and then centrifuged (Jacobs, 1999). The modules have seals for connection to 
the raw water supply. They also have a product outlet through which the filtered water exits the 
module. 
 
The way the pilot plant at Wiggins Waterworks was operated is documented by Pryor et al. (1998) in 
the following few sentences.  

Feed water is pumped through a strainer and pressure sand filter, which in the absence of 
coagulation and flocculation, serve as grit traps only. Recycle pumps circulate the water 
through the capillaries, thereby maintaining a maximum cross-flow velocity of 1 m/s and 
inducing sufficient shear to limit the deposition of material on the inside of the membranes. 
During normal operation, a positive displacement (product) pump is used to draw a 
constant flow of permeate through the membranes. The trans-membrane pressure was 
monitored and regular flow reversal was used as a backflush strategy to assist in limiting 
the fouling of the membrane surface.  
 

The same authors mention the need for regular cleaning-in-place operation and this is usually done 
when the trans-membrane pressure reaches levels of 80 to 100 kPa. For the membrane pilot plant 
at Wiggins, with water characterised by colloidal particles and low levels of organic carbon, a chlor-
alkali (50 ppm sodium hypochlorite) solution is used for cleaning in place (CIP).  
 
 
 
 
 



 18

3.2.2 The Layout of the Membrane Plant 
 
The three processes that are employed at the Wiggins membrane pilot plant are pre-filtration (with 
the help of rapid sand filters), membrane ultrafiltration (to eliminate undesired substances) and 
chlorination to prevent the re-inocculation of pathogens. These processes are presented in Fig. 3.3. 
 

 

 

 

 

 

 

 

Figure 3.3: Diagram of the membrane technology 
 
For the filtration process it has been assumed that a filtration unit exactly the same as the filtration 
unit in the conventional technology will be employed. For the chlorination process a dosage similar 
to the final dosage in the conventional technology has been assumed. The storage of the potable 
water resulting from this technology was assumed to be identical to the storage in the conventional 
technology. 
 
3.2.3 Up-scaling the Membrane Pilot Plant 
 
The basic unit of design of a membrane plant is a ultrafiltration module. There are several types of 
modules used for large-scale water treatment and they vary in: module dimensions, membrane 
material, pore size, capillary diameter, position (horizontal or vertical), inside-out or outside-in 
filtration and other specific characteristics like air-flushing, interchangeable membranes or 
submersible type membranes (Oosterom et al., 1998). The South African modules are vertically 
installed, with inside-out filtration and the membranes are not interchangeable. As presented above, 
the module used for this study consists of a PVC shroud, the membranes enclosed in a 
polyethylene netting, epoxy sealers (at both ends of the module), nitrile lip sealers and a product 
connector. Each of these components has been weighed for a 90 mm OD (outside diameter) shroud 
and upscaled to a 250 mm OD shroud, which is what would be used for a large scale plant. Data on 
how the membranes are produced and on how the modules are assembled have been collected 
from the Institute for Polymer Science, University of Stellenbosch. Data on how the modules are run 
in the pilot plant, as well as the different technical parameters for operation, have been collected 
from Mr. Moodley, ML Sultan Technikon. The technical specifications of a single original module 